



**Testing Report
Summary**

		Date Sample Recv'd	11/5/2012
Client	NANA Regional Corporation	W.O. #	A33583
Project	Deering Riprap	Lab #	1894
Location	by client		

All results will be posted to the website for your access and convenience. Samples will be kept for 30 days before being disposed. Please contact us if you would like the remaining material returned.

Sample ID	Test Performed	Test Method	Type	Revolutions	% Loss
1894	Standard Method of Test for Resistance to Degradation of Small-Size Coarse Aggregate by Abrasion and Impact in the Los Angeles Machine	AASHTO T96	A	500	23

Sample ID	Test Performed	Test Method	Deg Value
1894	Degradation Value of Aggregate	ATM 313	59

Sample ID	Test Performed	Test Method	Results	
1894	Standard Test Method for Density, Relative Density (Specific Gravity), and Absorption of Coarse Aggregate	ASTM C127	Bulk Specific Gravity	2.667
			Bulk Specific Gravity (SSD)	2.705
			Apparent Specific Gravity	2.773
			Absorption	1.4

If you have questions regarding this summary report or the test procedures, please contact us.

Maria
 Maria E. Kampsen, P.E.
 Laboratory Supervisor